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TEST REPORT

Reissuance(R1)

1., NOzit CY7T-028623

2. Client Date : 2017.04.24

O Name : KyungDong One Co., Ltd
O Address : 1095, Cheongang-ro, Gangdong-myeon, Gyeongju-si, Gyeongsangbuk-do, Korea
. Date of Test : 2017.02.28 ~ 2017.04.24
. Use of Report : Quality Management
. Test Sample : Granule stone coated metal roofing tile
. Test Method
(1), KSF 47512004

7. Test Results
1) Granule stone coated metal roofing tile
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Test Item(s) Unit Test Method Test Results Remark
(49+1) C, Rh=(95+5) %
0l &

Resistnace to humidity (500 h) - (1) Pass
—— Endiof Repart ~-=—=

Tested By L . 4 4 |Technical Manager L
/ ! ’ ' . "D
Name : Lee Min Hong F( Name : Kim Jae Yeon A"

Our 'report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified.
The test results are not indicative of representative of the qualities of the qualities of the lot from which the sample
was taken or of apparently identical or similar products.

2017.04.24

Korea Conformity Laboratories President Kyung Sik Kim W& /4'5—5

“’dress : 42639 39, Jukj Jeon il Dalseo—Gu, Daegu Korea 82~53—557—6681
Result lnquxry Daegu & Gyeongbuk Branch 82-53—557*6681 |
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